Test report #20000282F FCC 15.231 for MI-4800B

FCC ID: LDK102039

Tested February 2, 2000
@Aironet

EXHIBIT D: PROCESSING GAIN INFORMATION [15.247(E)]

PRODUCT NAME: AIRONET 4800B RADIO
NAME OF TEST: The Processing Gain of a Direct Sequence System.
FCC Part 15.247 (e) specifies:

The processing gain of a direct sequence system shall be at least 10 dB.

Guidance on measurement by FCC

The processing gain may be measured using the CW jamming margin method. The test consists of stepping a signal
generator in 50khz increments across the passband of the system. At each point, the generator level required to the

produce the recommended Bit Error Rate (10-5) is recorded. This is the jammer level.

The output power of the

transmitting unit is measured at the same point. The Jammer to Signal (J/S) ratio is then calculated. Discard the worst
20% of the J/S data points. Total losses in a system including transmitter and receiver, should be assumed to be no

more than 2 dB.
therefore, processing gain = S/N + Mj + Lsys

Where :

S/N = Signal to noise ratio required at the receiver output for 10-5 error rate of a ideal receiver for your demodulation

scheme

Mj = Jammer to signal ratio
Lsys = System losses (2dB max)

Test results :

for 1 mb data rate:
S/N = 13 dB ; taken from Wireless Information Networks by Pahlavan & Levesque
Mj = - 4.2 dB ; worst case jamming margin from tests in lab
Lsys = 2.0 dB ; system losses

therefore the processing gainat 1mbis 13dB - 4.2 dB +2.0 dB =10.8 dB

for 2 mb data rate:
S/N =13 dB ; taken from Wireless Information Networks by Pahlavan & Levesque
Mj = - 4.2 dB ; worst case jamming margin from tests in lab
Lsys = 2.0 dB ; system losses

therefore the processing gain at 2mbis 13 dB - 4.2 dB + 2.0 dB =10.8 dB
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for 5.5 mb data rate:
S/N =13.6 dB ; taken from Harris CCK encoding modulation
Mj = - 4.4 dB ; worst case jamming margin from tests in lab (after 20% discard)
Lsys = 2.0 dB ; system losses

therefore the processing gainat 5.5mbis 13.6 dB-4.4dB+2.0dB=11.2dB

for 11 mb data rate:
S/N = 16.0 dB ; taken from Harris CCK encoding modulation
Mj = - 7.4 dB ; worst case jamming margin from tests in lab (after 20% discarded)
Lsys = 2.0 dB ; system losses

therefore the processing gainat 11mbis 16.0 dB - 7.4 dB + 2.0 dB = 10.6 dB

Janmming Test Setup
SigGen Power Meter
sum split
Transmitter Receiver
Bit Error Rate Tester
AIRONET R Systems Engreering
2.4 Gz SPREAD SPECTRUM RADIO, 2nd GEN
Jammer Test, R240
p— Faroos 2 AIRONET CONFAIDENTIAL
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MY B4 2908 16:41 FR ATRONET EFGIHEERIHG 330 664 T3 TOD 5161564247014 P.BE18
ARONET CONFIDENTIAL Jamming mangin-al 11 mo (zartl) e
p“_wmdhmwwu_ﬁnwr_
|ragin canditions - supply veltage Sv, at room temp, Pxsin = 940, br i = 227
thm:mﬂmrh?ﬂwm
st date ; 17790 radie carier froq=| 2465 B N
Gp= 5N+ where S/N = 186 dB 26 per Haris MBOK mocdulation, = 2dB
in il el = -30 dEm, |smmer level = - 38,1 then Mj= - 8.1 dB for 10-8 BER
Gop= 18808+ -7,1 08 « 7 df = 11.5 dB (wors! Gise gftor lowest 20% dmcarded)
l pans ferror| | pass {amor pass {error pass (rror
fammes rate under JarmmaT rate wrdar jammer rute undar jammet raté undar
| g | Gp | 110 froq | ix10-8) fieg | Gp | 1¢10.5) fmqg | Gp | 1x10-5
poss | paas pass [FUEE]
FAILLIRE MHz dE FAILURE MHr B FAILURE]
1 10.5 pass 121 mwnam
[ 10.5|pass 122 2482.55 12 Blpass
ZAR0.E0! 10,5 pass 173 745280 12 5]pass
: 24] Z4R0ER) 105 pis 124 24B82.65| 12.5|pess
“H J45E700  19\pass 85 2460.70| 10.5)pas: 125 34270 LEET
8 245675 19pAss . B8] 248078 105 pass | 129 2.7 1'Iﬁgul
7| 245500 13pass 87| 2450.80] 10 5{pass [ 1Z i‘lﬂ. B 11,5(pas:
B| 245685 1bpass 35 o4B0.As] 10.8|oaes 128 2464.85 11 5ipans
8] 245500 1P psss 2450.00 10.5 129 115
0] 245605 19 pass 246085 : 1496 %ﬁ 11.5peks |
11| 2457, 18 paxs E 461,00, 11.58|pass 131 2483.000 11.5pasa
| 13] 2ab7 16| pans 2461 10 11|pass 1 2463105 11.5

246310 17.5 pass
4E3 15 11.5 pass

PR3, 300 11,5 pess

'.
%EEF

2457 80

16 pass

24578
2&0T.

IR

i

1 ﬂlil

30| 248785 %;gu
31 34500
_'_ﬂ.zl m

A0l 12lpase
M 245815 1Z|pass 24621 g Z5\pass
78] 345830 13jpass 12,5/ pass
38| 245825 1Zpass 246235 145 paus
57 30, idlpass 197 46750 125
38| 245835 (7 pasa 1168] 3462.35 12.6pnse
39| 245840 12/pasa 2480401 105\ pass 116] 240240 12.5
E| 245B.45]  12pee pase 120]  2457.45 13 Spass
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MAY B4 2008 16138 FR AIROMET EMGIMEERING 338 554 7331 TO 515184247014

AIRCHET CONFIDENTIAL

Jamming margin 3t 11 mb {par?)

P.EB2-18

procensing gain by mathods of famming margin uxing HER nutnr

radio conditions © supply voltage S, st room temp

e mame . Belan Casta £ Jim Mivdmann

[Go = 8N + Mj + Lays: where SN = 16 & dB =a per Harrie MBOX meduation; Lsys = 208

[input signat iuvel = <30 8B, jammer lavel = - 38,1 dBm, then Mj=- 8.1 ¢8 for 100 BER

= 16648 +-7.1 48 + 2 dB = 11.5 4B (worst cnse sher lowest 20% discarded)
£ “plizﬂgi'ﬁ . %m TP (oo
jummer rat= under jammer ‘ rats under jammar rate under jaer || caes under
bng | Op | 10108 Gp | 1x10-5) e | Go | 1x10-5) froq | Go| 1x10-8)
) pass | [ pass pass =
MHzl FAILURE| MHz| dB FAILURE| dB| FAILLRE MHz| =B FAILURE]
181] 2454 50| 11.8/pass 706 2483578 12 pass | qe89 1 1796 247128(128pass
182, 2484.88) 11 Hgaes 245880 12 m.%j | 447790125 puta
183 2484 B0 11 H pass 208 : 12 pans 25 246910 1Zpass 298 247130 12.5ipnes
164 m.nain pase Sth| Mool 12pass 254 2as918 12'pass 295 247140 12 5pass
185 2484700 19 Blpass 210] 24BB95 1dpaas #55 ZaB9700 12pAss 300 247145 12 Sipass
166]  24B4.76) 11.8 pase 211 246700, 1apass 255 a4euds  12pas 301 247150 128 pass
187 2404.80] 11.5 pass 212 244708 12pass P67 246830  12oas B02] 247155 12,5/ pase
188 208488 118 pass 313 2467.10] 1Z2pess F4G0, 12 pass 3032471 60| 12 & paes
168, 2484.80] 11 B.pass ; 304 247185 12.5/pass
1 25 11, [ idpass | 308| 2471.70 EEE
171 247178128
1.80 125\ pass
247185 125&_
| pAsE
DaES
AL pas
[3ZE 29208 15ipass
[31% @47 10, 15ipass
—|3%4| 247218 1 p-m
ﬂ'ﬂ 7L % Bpass
a8 24722 5l pass
37| 2 pass
3
31 m%ﬁ%
247245 15| pass
334 zﬂ!ﬂ%pﬁ
k2l WL 15
24T, 13| pass
34| nn%l 13[pam
_ Za7270 18|pass
|% 247275 15ipass
(377 347280 15/pass
X8| 47285 1Eoass

329 247290 15[pase
15

30 2!-?2 &

m % _‘E! pans

d32 3‘?5 Blpass

333 247310 18 pass

34| 247315 1Boess
247130 1Bpasa

i

%ww

drop 20% = 340 x 20% = 68 ; thevrefore can drop BB lowseset pis, next lowest ol is 11,5 dB, therefore unit paazea proc gain |
=it |

8:58 AM Page 2 afipg mok, JIF




MEY B4 2088 16539 FR RIROMET EMGIMEERING 338 664 7381 TO B16164247914 P.B41B
AIRONET CONFIDENTIAL damming margin ot §.5mh (partt)
processing gain by mathode of jamming margin using BER tester
rﬁumﬂm:mﬂﬂwﬂ_nmm.nm=m.uﬂh-m -
taster name ; Brian Casto 7 Jim Friedmann
tagt date : 317708 | radio carrier trag=) 2465
3o = S + M| + Lsys: whrs 5/N = 138 dB as par Harrls MOK modulsiion; Lsys = 0.5 d8
Input signal level = <30 dBm, jsmmar level = - 31 1 dBm, then M= - 1.1 dB for 10-5 BER =
Go=13E6dB +-1.6dB + 0.5 dB = 12.5 dB (worst case point) i
[pAAs (ErTar paas (e pass (amor] DaEs (error
jammear rafe wnder Jarmmer Fals e jEmmer rale under Jammar rale under
frea | Bp | 1%10-8) froqg | Gp | 1xi0-5) faqg | Gp | 1%10.5) freg | Bp | 1x10-5)
pass | pads i pazs LTy
MHz| dB| FAILURE WHz| dBf FAILURE MHz| d8 FAILURE] MHE 48! FAILURE|
1| 2456.50) 1§|pass i 13/pass 121 2462 500 135 pass
3| 245855 1S pass 13/pass (V22 2463 S8] 138 paas
3 2455600 16/pous 13|pass 1 462 80| 13 8lpass
4/ 245065 19|pass 124]  2462.65] 13.5pasa
5 245670 _33{_9.... 125 2463 70[ 13
6] 2456.75 19|poss 125 2462.75 13 Sipass
7| 2456.00| iS|pass 127 246280 135ipess
B 245885 1dipass 1128 246285 13.5|pass
o 245590 1%lpasa i 2482 90/ 13.5]pass
{ 1 Z4EI 9513 5
131 00,
132
133 2d4e3
134
a8 248320
2457.21 36 248335
172457 30]  18ipass 137] 3453, 30|
18 2457.35 109jppss !
18]

| 63 2455.60] 13lcass 103 1 13 posa 143
64 245585 18ipass 104 2481 13[pass 144
] BB, wAbd /0| 13ipess 105 Z4B1.70] 13|pasa 145
i 15 10 paas | 66 245375 13lpeasa 108 248175 1 _ 148
97| R457.B0) 19 pass | 87 2458.80]  13ipass 107 2&61 13|pasa 14#
28 2457.85] 18 pass 68 245563 1ilpans 106 2451 BE[  1ipnss 146
38 JASTO0 10 paes 50] 295000 13[pasa 108 248190] 1Hpmss 145
30] 2457.55) 18 pass 7Ol 245085 1djpess 110] 248185 13pass 150 :
31l 24515! 16 past 71| 2460 14/nass 111 00, 13iipess | 151 ]
32 2488 16 pase ) 245004  1alpese 113 48208 3lpass | 152] 2a84.08] 13 5p2es
33 2458.10, as 2460100 1dipass 11 82,10 16[pasa | 153 2454.10[ 13.5]pass
34 :4%1 18 pass 7a| 248015 \dpass 194 248215 8lpass 184 mj'smnm
35 - 2458 16ipass 76 246030 1dposs 118] 248220 18pass 155 2454 20| 13 Sipass
3m 245828  Gipase L] zm% 14 pase % 248225  16[puss 156  2454.75] 13,5/pass
47| 245870 1Bipess b o 4l 14 pasa 117 z48e 10|pass 157| 245430 135 pass
38 245835 16 pass 78| 248035 14 pasa 116 3485 T6jpass | 158 “iiuié[ 1i.5pass
36| 245840 16 pass | 79 Z4A0A0  i4/paas _aln Fdbe, B 5@ 24R4,80| 13.5 pass
40 348 pass | 80| 46045 ldlpass 120 48] 1Ejpass 1B0] 2454 45| 13.5/pass
B:58 AM Paged 48pg_mok, JIF




MY B4 2E@3 15440 FR AIROMNET ENGIMNEERING 330 654 7301 TO 616154247314 P.@5-18
ARONET GONFIDENTIAL Jarnmming margin at 5.5mb (pan)
processing gain by methods of jammin in using HER teater
radie condiions : supply voltage Sv, &t roam temp
\estar narme - Briag Casts / Jim Frisdmann
Gp = srl'-ld-ﬂ Leys: whees S/N = 18.8 d8 as por Horria MOK moduiation; Lsys = =0.5d3
nal laval = -30 dBm. jarmrmes level = = 31.1 9Bm, then Mj=- 1.1 d for 10-§ BER Y |
=18 +-1 +045cl=1 {warst cuse pain)
G" BB+ 1808 00cn 12000 S o Baw ToTor paEE T6rT|
jmmEr riis undss ‘ jarmmar rats undor jurmomer rata unaar |mrmer ravles urider
g | Gp | 1x10-8) Ga | 1125 tray | Gp| 1%10-5)
| pEss pats | 5.1
MH.LJ. dB| FAILUHE| Wiz o FalLURE] MHT ERILLIHE]
| TG1| 240400 14|pass, 20 75 13 pess ﬂﬂﬁ_& ﬂg... 1
152 2464 55 14|pass i 2471 Dpass |
163 2484807 tdlpass Z4e6HS 1 2471.35 13.0pesa
164 zmu 14 pass 0] 13pasa 247180 13.0 pass
4 ety L &5 13 pass Z471.45 13.0/ pass
‘E ms-l?!r 14]pann an 13\ pass 247150 13.0pass
24 14 peas 13pass 247155 13.0{pass
2464 RS 14| pass 213 13 pass
'r 2464 500 14 paas 414 14| pass
1700 2484857  1alposs 215
171 JRS 0] 14]pass 215 BEES
173 SiBEOE] Vilpass il pass
173 246510 14[pass 28| pass
174 2485.15 1djoaws 218 pass
175] 246570 73 5|pass 220 pn:
Ans
ass
Fﬂl
13 pase
1
1
15 pans
1
1
1 5
13.5 puss
2458.10] 12
13. 5 pass
12.5{pass
13.5ipass
13.
183
D 3
185 pass 240 13
156 246625 13Elpasa _ [241] 2458 EE
157 1 247 BA| 12 5| paus ] 3
198 2455 35 ta,ﬂlsu T 2486600 12. 288 2470, 13 puss 333 247aid =
!al_ﬁﬁ'}g Sipass | 244, 1 203 13 pase '.m; 247315 17|pass
200, 13.5paes 2.5 pass 280 24T 13 pass 335| 247200 17|pass
31, 248 50 Eﬂia.gpln © T[24B) 246878 12.5ipass 281] 2471.00[ 13poss 336 247325 17|paks
207 2485 65| 13 30| 24ER pass m 2471.05| 13 pass 337| 2473,30, 17|pass
203 gd:;.ug} 1, lpas; ,gul | 248885 12.5pass 2471.10]_13pass 338| ZATA 38 17(pams
204, 246865 13.5|pass 243 246880 1.8 ::H 247115 1 g 33§ 47540 17
705 Z4MB 70 13,5 pann 260 F4GD, i"ﬁ :'EI FLERR-] 135::- il AT AL ”F
B:SBAM Page 4 48pg_mok, LIF



MY B4 20608 156:42 FR AIROMET EMGIMEER|MG 338 64 7381 TO sielsd247R14

AIRONET CONFIDENTIAL

Jarmming margin &t 2 mi (GEf)

P.&%"13

pracesaing gain by methode af jJamming margin uaing BER testar

|radic conditizne : oupply voltage Sv. al recrmn temmp, neafp = 840, I &/n = #27

tesder name ; Brian Caglo / Jim Frigdmann

tast date : 21708 |

radio cRITier freqs| 2468

Gp = SN + M| + Lays; whare S/N = 13 dB as per Wireless Information Metworks by Patilavan & Levesque: Lays =0, 5d8

|inpun signal leval = <30 dBm. [emmer tevel = 31.5 aBm, than Mj= +1.5 dB

IGp= 130dB+-1.8d8 + 0500 = 12.0 dB (worst case point)

| pass (weor pass (Emor pass {emor|’ paze (2ror
jammar rate unger jammar rate undar
| | mq | Gp| 1105 fee | Gp| 1x10.5)
; Pans
hHz] FAILURE AL Fi MHz dB| FAILURE]
1| 24s6.80) 13;»-; 121 2484 50 @Ej
2| 245665 18lpass ;i i 122 2452.58 13 Sipass
3] 245860 1Bpmas 123] 2482600 11 Spasa
4 245685 18pass 124) 246285 13.5 pass
5 245870 “Bpass :22;]' 2462 70 135
245675 1 pass i 13.E pazs
i’%%pﬂ | 127 245:3:11 13 5 pase
B 18 naas 128 246285 135
8 243890 18pass 1 $451.90 1@;.“:
10 2458.88 18 pnun 1 240295 13 0)pass
11| 2457.00{, 18 pasa 13| 246300 13.0/pi
122457705 _18|pasn [182] 2483.05/ 13.0/pass
13 2457.10 18pass 133 246210 13.0/pass
14] 2457135 8|pess 14/ pass 134 wﬁmm
15 2457.20 14 pass 135 24 13.0ipass
[ 14 pass 138] 46325/ 13.0/pass
17| 14 paax ml 24E330] 13 O)pnss
ELLIE 14| pass £3.38 13.0/posa

s
g
3

T 4|pass . |138 248340 13.0 pess
14]pass u§ ﬁ% 130 pess
1

21] 2457 18 ‘14|pazs |14 mg 30pess

22 A5 14| pans {142 2463 55/ 13.0/pass
2457 18| panm 14!pasa | 143 2463 80| 13.0/pasa

2 2457 18|pass 14 pasa [144] 2463 B3| 13.0/pass

29 2457700 18 14 pasa | 145, 248370 13.0/pasa

2F 45773 18jpass 14| pass 13.0lpass

27| 245780 18jpase Sa[pam 130 pans

28] 245785 1d/pass 108! 248185 138lpass 13.0 pams

290 245790 iBjpass 108 MT.%% 130/pess

30 M?-ﬂa 18!pass 118 2481.85] 135|pass 2453.55( 13 Oipnss

31 X« 18/pasa 111 2482.00| 13 5|pass 12.5]pnas

32 225805 16 pamsa 112 2482 08| 13 5lpass ;

33 2458100 16pass 118 248710] 135 pans

4, 245818 16 pass 134 Miﬁl 13.5 pass

|35 2458200 1Bjpass 115 245220 13.5pass

(36 2458, Tﬂ;.n 196 2462.25 13 8pass

|37 2458.30) 1A|pass 117 2462.30] 13,5 pass

39 2488.35 16|pass 118 246235 135 pass

39 2458400 16|pass 118 2487 40) 13.5/pasa

40 ZABA4E  5pasa 120 248245 13.5pass

grep 20% = 340 x 2006 = 88 | thersfore can drop 68 fallures
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MY B4 20B3 15143 FR RIERET SEINEERIND 33 554 T3 TD BI61SAD4TR 4 L= =2 11
AIRONET CONFIDENTLAL Jsmeteng MEFRN BT M (AT R4
i grocessing gain by matnode of jamming margin esing BER tester
radio conditions : supply voltage Sy, st room lemp
tesisr name . Brian Casio / Jm Frigdimang
Gio = SN + M| + Leys: whare S/N = 12 dB as per Wireless Information Networks by Pahlsvan & Levesque: Lsys = 0.548
ingut slgnal lawel = -30 dBm, jammar loved = - 31.5 dBm, hen Mj=-15d8
=13.0dE +-1.5d8 & 0.5 dB = 12.0 dB {womi case paim)
= [T17] I Cid =3 i s (amar
ey rate Lnder [amermeEr ol LIndar Jmmar rain under Jwmmer rale under
og | Bp | 1210-5) g | Gp | 1005
m| pRES ! [
(=] FAl £d = Pk =4} | FﬂltmE’
2455 ,05) 115 pas: I2ET  2AT.0013.00p
3 353 245010 12.5 pess = 277,35 13.0laan
£ -1 115 pass Tm:%.._
...-.:' -E::'l-' 13,8 pass o L ] |'
186 58| 246925 13.5/pnus 30 'T'f"-'ﬂ?_
lpess | 13 257] 245300 13 5posa - el L REE —
165] 248488 1 3 58 24B9.35 13,5005 3% 0 13,10
188] 248450 128 pase 214]_2487.15| 12 5[pass 253 240940 13,5/pass 304 %1 Es A m
170]  2A64.95 12.5)pesn g 70 12.5|pase 260 246348 13.5|pasa TR
mﬁg 125ipass 25 125 281 15, 05 #6711 14 U5
] 2465 55 13 S{pana LD 3 Bps
13.5{pass ful. R TAG
13, 306 347190 5
! EES 310 247135 14 Sy
178 248575 1dipass 13, 211 47200 14 Sp
Ei ) wﬂ;n 135pasa M ehve o S
178 248535 12 pase 13 B|pass HEEDF R
173 2485400 12 /pass 3.5ipasa 3] 2O IEUS
180 46545 14 pass I 145
161] 246550 12 pesn 51 14 S5
182] 286555 12/pase 0 14 Sos
183, 246560) 12 pass 5 14 5y
(182 J4B5EE[ 1 pans W
| 185 248576] 12 pasa T
1 246575 1d\pans
87 dsA5E0 12 1
1 S4B5BS|  12|pass 14
s
14,
14 5 pass
MEE
4 5 paus
14 5
106 2466 25| 55
| 187, _ 296630 13pess [
198 28R 33| 13|pm=s DasE
1530 246540 13 pasa pass
200 245845 13/pase pass
20| 2eEEEN 1 paca
Ny 346R 65| 13pass =
20% 248560 13 /pass Tipana
204 2466 65 13/pess 3% :m.% 1Tlpass |
05 266 70 1‘5‘]9_1! 13|phss |SAp] 347348 1/|pass |
8:58 AW Page B L8pg_mok, JJF



MY 24 2088 16443 FR AIRGMNET ENGINESSRE I3 654 T 7O SiEISTRi4-

ARONET CONFIDENTIAL

Jammng mugin = T b (peT)

P.EE18

procesaing pain by mathads of jamming margin using BER tesier

ﬁﬂumﬂm supply voliage Sy, 8t room e, me 2/ = $40, b s = 427

|Mamter nama : Brlan Caslo / Jim Friedmam

test gaic . 317/80 |

radic caner froq= 2165

Gp = S/N + Mj 4 uh.mnm-wamuwmmmmmmnpm&mm-m

npute

nal vl = =20 dB, Jammer level = - 30,1 gBm, than
Gp=13.0d8 +-0.1dB = 12.9 dB (worst case poinl)

= <0103

_I

jamimar
freg

Gp

pass {armor
raie undar
1x10-5)

pats (armr
rate undor
1x10-5)

Gp !

| pasa [ermar

Tate undse
1x10-5)

MHx

D3
dB| FAILURE

19 pans

s

19 pasa

245880

18 pass

L RN

2456 .65

1§|p:u;l:

ZA5E. 70|

18 pasz

"ﬂ_:ziss.?s

1M pens

T 245880

18 pann

545685

18 pass

LT
%F:'EI'

-

11, 2457.00)

19 poas

12)  2457.05

18:amas

i

(73 245770
T4 245718

19! pans

B

i

10 pass

4457,
17, 2457.30

19pass

245745

2

13 passe

21] =2487 .50

18 pass

24B7.58

“Bpass

22V E LB RBIN2 858

2457.80

18 pans

2487.685

19 pass

248770/
2451.78)

19 pass
19pass

= —

[

aldlf

13 pass

245785

19“"“

SSIRES

£Aa57, 50|

19pass

[ 2457.05,

1Bipass

B bl el e Bl B

i

E:EE

| 245800

¥ pass
17|cass

-‘l.'r._-l.

245005
245810

ft

1Tipass

245815,

17Tipans

SRR AR BRESE

2458,
2458.25)

|0

17|pass

“

456,30

17 pass

F458 15|

2

'Ilm

157

2464 30|

158

2484 35|

2455 40]

17lpass

t

246440

!l L

L2 e =

2408 48]

Tpass

160] 248443

i | o | kit | e | | | s |

858 AM

]ummaa-m;m=aa; thersfore can drop 88 fallures
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MY B4 2280 15:44 FR QIEDET DGIESRING I3 854 7321 TD 616154247814 FP.1BA2

AIROMET CONFIDENTIAL Jarmming mangin o 1 m {partl) P —

proceasing gain by methode of jsmming margin using BER taster

raclio canditians : supoly vollege Sv. af room bemp ==
|smstar nama : Brian Casta / Jim Friedmann

Gp = SN 4 Mj + Leys; whera S/ = 13 ¢B am per Winsless Inlormalion Nabwods by Patilman & Leaesgue; Leys = 0d8
:Elﬁulllu! = 30 gfm, jarmmar level = - 33.0 aBm, then k= <30 d8
Go=13.0d0 +-0.1 6B = 12 9 df (worst case painl)

FECR =] R pass [ermr, |
|amimar rate Undar JmiriiTee ratn urder famimer b under jarmimar rain uncer
freq | Gp | 110-5) g | Gp | 1x105) foq | Gp | 1x10-5) fog |Gpl 110
pais pass pass pass
FAILURE| .| dB| FAILURE MHz; |:.H FAILURE]
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